
APPENDIX D

SUPPLY AND DEMAND CHARTS



APPENDIX D
TABLE OF CONTENTS

LIST OF PLATES

Plate No. Description

D-l Alignment 1 A, Existing (Low Annual Inflow) Supply vs. Demand Chart

D-2 Alignment 1 A, Existing (Average Annual Inflow) Supply vs. Demand Chart

D-3 Alignment 1A, Buildout (Low Annual Inflow) Supply vs. Demand Chart

D-4 Alignment 1 A, Buildout (Average Annual Inflow) Supply vs. Demand Chart

D-5 Alignment IB, Existing (Low Annual Inflow) Supply vs. Demand Chart

D-6 Alignment IB, Existing (Average Annual Inflow) Supply vs. Demand Chart

D-7 Alignment IB, Buildout (Low Annual Inflow) Supply vs. Demand Chart

D-8 Alignment IB, Buildout (Average Annual Inflow) Supply vs. Demand Chart
[...]
operational attention, and creates odors. Generally, if onsite solids treatment is required, the
prospect of a satellite treatment plant quickly becomes infeasible.

The ideal mechanism for solids disposal for a satellite plant is to route the solids back into the
sanitary sewer to be processed at the main wastewater treatment plant. This solids disposal
solution is very site sensitive. There must be sufficient flow in the sewer after the portion to be
treated has been scalped to be able to keep the disposed solids in suspension and deliver them to
the plant. Generally, the remaining wastewater should flow at 2 fps at all times to keep the solids
flowing, or if the solids have settled, a minimum velocity of 5 fps is needed to re-suspend them.

Another alternative for solids disposal is to haul the solids to the central plant using trucks. This is
less desirable than allowing the solids to go back into the sewer because it is more expensive and it
causes truck traffic, potentially through residential neighborhoods.

4.6 Community Acceptability

Siting new wastewater facilities can be difficult, particularly in an established neighborhood. It is
incumbent upon an agency to work with the local community during the planning and design period



Technical Memorandum #1 - General Process and Distribution System Overview
NBWA Satellite Treatment Plan Project
5/19/2004
Page 17 of 44

in order that "good neighbor" features are an intrinsic part of the facility. The following steps can be
included as part of the outreach plan to include the affected community in the planning process.

1. Invite public participation in all critical decisions for a project, and provide ample opportunity
for public input to be given directly to top project decision-makers;

2. Be flexible to adjusting plans, where feasible, to meet public needs and desires;

3. Keep the public to be directly impacted by the siting decision fully informed throughout the
process;

4. Involve and incorporate community values into the project; and,

5. Engage and solicit the advice of nearby community members at every level and every stage,
from planning and construction through operation of the proposed facility.

The facilities should be designed to eliminate any impacts for neighboring businesses or residents.
Consideration should be given to the following:

• Containment of all noise-generating equipment inside an acoustically protected building

• Containment and scrubbing of all air inside the process building.

• Minimization of automatic yard lighting, i.e. use of manually operated lighting only when needed
for nighttime operation rather than the typical photo-activated lighting.

• Minimization of truck deliveries, for example disposing of biosolids into the collection system,
use of UV rather than sodium hypochlorite for disinfection

• Security features that blend into the neighborhood such as decorative fencing rather than
chain-link fencing

• Use of buried reservoirs or pump stations rather than above-ground facilities

• Architectural style that is complementary to the context of the surrounding neighborhood.

• Landscaping that enhances the site and is compatible with neighboring landscaping

• Local building and zoning permitting requirements

Figure 6 illustrates an example satellite plant facility layout in which the treatment processes are
contained within a building and the storage reservoir is located underground.



Technical Memorandum #1 - General Process and Distribution System Overview
NBWA Satellite Treatment Plan Project
5/19/2004
Page 18 of 44

Rttyded Water Tnea&nefii Buiidi
(90 feet by SO feet)

Figure 6 Example Layout for a 50,000 gpd Satellite Plant

The type of architectural treatment chosen for the containment structure should reflect the
surrounding land uses, i.e. residential, industrial, or rural. The following figures are examples of the
architectural treatments that have been used for other satellite plants.

Photo Credit - Oakwood Satellite Plant, Zenon Corp

Figure 7 Satellite Plant with Residential Style Architectural
Treatment



Technical Memorandum #1 - General Process and Distribution System Overview
NBWA Satellite Treatment Plan Project
5/19/2004
Page 19 of 44

Photo Credit - Westbrook Satellite Plant, Zenon Corp.

Figure 8 Satellite Plant with Rural Style Architectural Treatment

s
Photo Credit - Zenon Corporation

Figure 9 Satellite Plant in Industrial Area



Technical Memorandum #1 - General Process and Distribution System Overview
NBWA Satellite Treatment Plan Project
5/19/2004
Page 20 of 44

Photo Credit - Powel River Satellite Plant, Zenon Corp.

Figure 10 Satellite Plant Housed Within Marina Building

Section 5 General Process Overview

5.1 Introduction
Section 2 of this study discussed the regulatory treatment standards established by the State of
California for various recycled water demands. There are some uses with restricted public access
such as irrigation of cemeteries or freeway medians that require treatment only to secondary
disinfected levels. However, typical recycled water demands such as irrigation of parks, schools,
and unrestricted access golf courses, or most industrial uses require treatment to a level defined as
"Disinfected Tertiary Recycled Water" by the State Water Recycling Criteria.

Producing disinfected tertiary recycled water involves three process steps. The wastewater must
first be oxidized. It then must be filtered and disinfected in accordance with guidelines established
by the California Department of Health Services. These steps are illustrated in Figure 11.

Oxidation
(To Produce

Secondary Effluent)

Distribution
of

Recyced Water

Figure 11 Conceptual Process Flow Train

In a traditional centralized approach to recycled water production, the oxidation step is
accomplished at an existing secondary treatment plant and tertiary filtration and disinfection are



Technical Memorandum #1 - General Process and Distribution System Overview
NBWA Satellite Treatment Plan Project
5/19/2004
Page 21 of 44

added to the existing treatment train to produce recycled water. In a satellite treatment approach,
the satellite plant must include not only the tertiary facilities, but also the oxidation step, i.e. it must
first treat raw sewage to secondary treatment standards before the water is filtered and disinfected
for recycling.

The following discussion describes alternatives for providing oxidation at a satellite treatment plant.
It is followed by discussion of tertiary treatment alternatives for both filtration and disinfection.

5.2 Treatment to Secondary Levels

The State Water Recycling Criteria defines oxidized wastewater as "wastewater in which the
organic matter has been stabilized, is nonputrescible, and contains dissolved oxygen." This
oxidation step is typically provided through traditional primary and secondary wastewater treatment.
When providing recycled water from a centralized plant wastewater treatment plant, it is only
necessary to consider the filtration and disinfection requirements. Since satellite treatment plants
must treat raw wastewater to recycled water levels, they need to include this oxidation step.

Many package plants are available that can provide the primary and secondary treatment steps of
the water recycling process. These include conventional activated sludge plants as well as other,
less conventional technologies. The package plants can often be field assembled with construction
on site limited to pouring a foundation pad, mounting the equipment, plumbing, supplying electricity,
and providing a building to house the units.

5.2.1 Traditional Package Plants

Conventional activated sludge package plants have the same basic process train as many
traditional activated sludge wastewater treatment plants. The equipment includes initial screening
and solids removal followed by an aeration basin and secondary clarification basin, with a return
activated sludge cycle. The process lowers BOD and TSS to levels that are acceptable for ultimate
treatment through filtration and disinfection.

Other biological processes are available as package plants, with various advantages and
disadvantages. These include extended aeration plants, sequencing batch reactors (SBRs), and
oxidation ditches.

5.2.2 Emerging Package Plants

Many promising products are emerging to address specific perceived faults in the traditional
package plant options. These include processes that are almost solely mechanical in order to lower
energy costs and avoid the operational difficulty of maintaining a biological culture. There are also
products that biologically treat wastewater in the root zone of aquatic plants, creating a greenhouse
type of environment.

5.2.3 Package Plant Selection

The selection of package plant is very site specific. Factors such as land area, wastewater quality,
and community acceptance will drive the selection as much as cost will.

5.3 Treatment to Tertiary Levels

The State of California Department of Health Services (DHS) has established the following
standards for filtration and disinfection of recycled water.

"The California Water Recycling Criteria (adopted December 2000} define Disinfected
Tertiary Recycled Water as a wastewater, which has been oxidized and meets the following:



Technical Memorandum #1 - General Process and Distribution System Overview
NBWA Satellite Treatment Plan Project
5/19/2004
Page 22 of 44

A. Has been coagulated* and passed through natural undisturbed soils or a bed of filter
media pursuant to the following:

1. At a rate that does not exceed 5 GPM/ft 2 in mono, dual or mixed media gravity or
pressure filtration systems, or does not exceed 2 GPM/ft 2 in traveling bridge
automatic backwash filters; and

2. The turbidity does not exceed any of the following; a daily average of 2 NTU, 5 NTU
more than 5% of the time within a 24-hour period, and 10 NTU at any time.

"Note: Coagulation may be waived if the filter effluent does not exceed 2 NTU, the filter
influent is continuously measured, the filter influent turbidity does not exceed 5 NTU, and
automatically activated chemical addition or diversion facilities are provided in the event filter
effluent turbidity exceeds 5 NTU.

OR
B. Has been passed through a micro, nano., or R.O. membrane following which the turbidity

does not exceed any of the following: 0.2 NTU more than 5% of the time within a 24-hour
period and 0.5 NTU at any time.

AND
C. Has been disinfected by either:

1. A chlorine disinfection process that provides a CT of 450 mg-min/l with a modal
contact time of not less than 90 minutes based on peak dry weather flow, or

2. A disinfection process that, when combined with filtration, has been demonstrated to
achieve 5-log inactivation of virus."4

DHS considers a properly filtered and disinfected recycled water meeting the turbidity performance
and coliform requirements outlined in the criteria to be essentially pathogen free. The treatment
scheme is intended to remove solids (including some pathogens) and properly prepare the water for
effective disinfection in order to achieve an approximately five-log reduction of virus.

5.3.1 Filtration:

Manufacturers of filtration equipment must submit pilot test data to DHS before their equipment is
certified as an acceptable filtration technology under the State Water Recycling Criteria. In the
certification letters for each technology DHS includes criteria such as allowable loading rates for the
specific filtration equipment. There are four general types of filtration systems certified by DHS.
They are:

• Granular media type filters

• Other media type filters

• Membrane Technologies

• Cloth Filters

Selection of the specific type of filter depends on site-specific issues such as capital and operating
costs, availability, schedule, size, operator preference, etc. Filter performance on a given
wastewater is dependent on the type of upstream treatment process, particle size distribution,
particle charge, pH. In general, wastewaters with smaller particle size such as that from a trickling
filter effluent, are more difficult to filter.

State Of California Division Of Drinking Water And Environmental Management Treatment
Technology Report For Recycled Water, August 2003



Technical Memorandum #1 - General Process and Distribution System Overview
NBWA Satellite Treatment Plan Project
5/19/2004
Page 23 of 44

Filters for recycled water production generally are operated in a direct filtration mode. In this mode
a chemical coagulant is mixed with the filter influent in the pipeline upstream of the filter. The
coagulant helps the solids to flocculate resulting in solids that are larger and easier to filter. If the
filter influent turbidity is below 5 ntu and the effluent turbidity is below 2 ntu, adding the coagulant
chemical can be waived, although provisions for chemical addition are generally still provided in
case the wastewater characteristics change.

If the water is more difficult to filter and the flocculation processes requires a longer residence time,
more robust flocculation processes may be needed. These include having a separate upstream
flocculation tank to enhance the flocculation process through slow mixing after the chemical
addition or having a separate upstream flocculating clarifier in which the solids are flocculated and
also settled out and removed from the process stream before the filter.

It is prudent that, at a minimum, bench scale filterability testing be done on the wastewater before
selecting a particular filter type. This can be done by sending samples of the wastewater to the
manufacturer's testing facilities where they will determine if the water can be filtered to meet the
State Water Recycling Criteria, the type and dosage of chemicals needed to aid filtration, and the
type of upstream flocculation that may be needed.

The following table summarizes the filter technologies that have been certified by DHS as of August
2003. This list is updated periodically as additional filtration technologies are certified. Updates are
available from DHS.

Table 5 Filter Technologies Certified by DHS

Filter Type Manufacturer

Granular Media

Disc Filters

Other Media Types

Membrane
Technologies

DynaSand (Parkson Corp)

TechnaSand (WestTech Engineering)

Hydro-Clear (U.S. Filter-Zimpro)

ABW, Infilco-Degremont

AquaABV (Aqua Aerobics Systems, Inc.)

Tetra-Denit. (Tetra Technologies, Inc.)

Centra Flow {Applied Process Technology)

Fluidsand (Fluidyne, Corp)

Hydrasand (Andritz Ruthner, Inc.)

Strata-Sand (Ashbrook Corp)

Aqua Disk (Aqua Aerobics Systems, Inc.)

Fuzzy Filter (Schreiber LLC)

Zenon Environmental
Cycle-let, ZeeWeed/Zeno-gem, ZeeWeed 1000 UF

US Filter/Memcor
CMF (0.2 micron-PP and 0.1 micron-PVDF
CMF Submerged (0.2 micron-PP and 0.1 micron-PVDF

US Filter/Jet Tech



Technical Memorandum #1 - General Process and Distribution System Overview
NBWA Satellite Treatment Plan Project
5/19/2004
Page 24 of 44

Filter Type Manufacturer

PALL Corporation

Mitsubishi

Kubota

5.3.2 Disinfection

The State Water Recycling Criteria lists the criteria for chlorine-based disinfection as a CT of 450
mg-min/l with a modal contact time of not less than 90 minutes based on peak dry weather flow. A
baffling efficiency factor, typically 75%, is applied by DHS to the 90 minute modal contact time
meaning, in practice, that a 120 minute theoretical contact time must be provided to meet the Title
22 requirement. Typically, chlorine-based disinfection systems use liquid sodium hypochlorite
rather than gaseous chlorine for safety reasons. However, chlorine-based disinfection at a satellite
plant can have several disadvantages:

• Relatively large footprint required for the chlorine contact basin

• Production of disinfection by-products (DBP) in particular trihalomethanes (THMs) and N-
nitrosodimethylamine (NDMA)

• Periodic truck deliveries of sodium hypochlorite are required, approximately every two weeks
depending on on-site storage volume required. Since satellite plants are often located in
[...]
monitoring. These capital and operating costs taken together yield a life cycle cost for
delivered water that is significantly lower than that of prevailing water recycling approaches.

Small footprint
A 50k gallon per day installation has a footprint of less than 170 sq. ft. Such an instal lation
can fit into an unobtrusive utility building the size of a two-car garage. Larger installations
will be even more space efficient. This compact installation is the result of the low retention
time of the process, which is about 30 minutes, and which compares with hydraulic retention
times of 8 to 16 hours for conventional biological plants.

Low energy use
Electrical energy consumption for delivered water from the GCW process is significantly
lower than that for prevailing irrigation water sources, as can be seen below:

Source of Water Energy Use (kWh/1000 gal

Great Circle Water 4.5 -6.7

Central treatment with Pipeline Distribution 6.3-7.1

Central Treatment with Groundwater Injection 6.5-8.0

Desalination of Sea Water 9.6-17.3

California State Water Project to Los Angeles 9.2

Rapid startup/shutdown
The system starts up in about 45 minutes, and shuts down in less than 15. These intervals are
dramatically lower than those for biological systems, which require weeks to reach stability,
and must be operated continuously to maintain proper performance. The ability to turn on and
off quickly allows the GCW system to provide just the right amount of irrigation water when
it is needed. The control of irrigation volumes assures balance with the ecosystem, and avoids
the potential for runoff or groundwater pollution.

No process chemicals or supplies
Aside from cleaning chemicals that are used infrequently, the process requires only
electricity. This minimizes the logistical needs, costs and hazards of operation.



Reliable, consistent performance
The physical process stages used are robust and inherently stable. Process throughput is
essentially constant. Solids residuals arc isolated and returned to the sewer.

Good process and effluent esthetics
The low retention time of the process, the injection of abundant amounts of oxygen, and the
use of enclosed tanks all assure no generation of odors. Irrigation water produced is
consistently free of visible suspended solids and has minimal odor.

Water meets Title 22 disinfection requirements
Preliminary tests show that the process produces an effluent containing less than 2.2e. coli
MPN per 100 ml, thereby meeting the State of California Title 22 disinfection requirements
for the most restrictive irrigation uses. With ultraviolet disinfection such as is used by the
GCW process, such a low coliform count also assures substantial dcactivation/kill of all
waterborne viruses.

Automatic, fail-safe operation; remote monitoring
The process is inherently simple and self-regulating; controls arc used only for input flow
balancing, system monitoring, alarming and failure diagnosis. A variety of sensors- including
pressure, flow, level, voltage, current, suspended solids, and temperature - allow the process
to be thoroughly monitored and supervised by ssoftwarc-based industrial controls. Fail-safety
is assured by the basic processes employed, combined with failure detection software, and a
quick shutdown strategy, wherein throughput is terminated and all tanks are drained back to
the sewer. Treatment sites will be monitored remotely via internet-based links using PCs
with password-enabled web access.

Off-the-shelf components and proven processes
All stages of treatment use proven processes and designs, and involve primarily off-the-shelf
components.

Comparative Performance

There are no known suppliers of packaged distributed "Point Of Need" water recycling
systems. The biological processes likely to be used by potential competitors arc expensive,
bulky, maintenance-intensive, odor-prone, and unreliable. Valid comparisons are therefore
with current alternative sources of new water for irrigation use: upgraded central treatment
plants with newly constructed recycled water distribution pipelines or groundwatcr injection
facilities, and new seawater desalination systems. Table 1 compares GCW Products with
both existing and prospective competitors, using various attributes as bases for comparison.



Great Circle Water

Central treatment - distribution OO
. .

» E
x o
HI O

Central treatment - groundwater inj. ODD ODIO OO OD
Desalination of sea water ODD O

& Eo o
Q- O

Membrane Bioreactor System oooo OO
Fixed Film Biofilter System

Table I Comparative Attributes of Irrigation Water Sources

Compared with the current large-scale centralized approaches, GCW installations avoid the
huge capital costs, long timelines, and negative environmental impacts associated with major
pipeline construction projects. In terms of operating costs, the GCW process uses
significantly less energy than systems using membranes for treatment of wastewatcr and
systems using either membranes or vapor recovery for desalination of seawater . As a
satellite system, it eliminates needless energy costs for pumping of water to and from distant
treatment plants.

Product Development, Demonstration and Testing

GCW is developing and testing its product with the benefit of a testing/demonstration site at
the Dublin San Ramon Services District wastewatcr treatment plant in Plcasanton, California.
The District has been very supportive in this endeavor, being a leading agency in pursuing
and promoting water recycling. The test site is an excellent location for such development
work, containing a shelter-enclosed prototype, and a trailer lab with test equipment for
measurement of most critical water quality parameters. The prototype has a treatment
capacity of 50,000 gallons per day, which is the building block module for installations of all
sizes. The site continues to be used for testing and evaluation of design refinements.

The commercial GCW product is now being engineered under contract by Pipeline Systems
Inc. fwww.pipcsys.com). PSI is a leading full service control system integrator with
extensive experience and strong capabilities in process and factory automation. Their
previous projects have included aquariums, and municipal water and wastcwater systems.

Concurrent with commercial product development, GCW will subject an upgraded version of
its prototype to four months of formal testing at the DSRSD test site for the purpose of
obtaining Title 22 certification. Title 22 is the State of California code governing use of
recycled water for non-potable applications, and has become a defacto international standard.
The certification process requires that a municipal agency make a formal request for such



certification to the State of California Department of Health Services, which administers the
Code. The Dublin San Ramon Services District has agreed to serve as this municipal agency
sponsor. The formal tests and submittals are being planned and will be implemented with
the assistance of an independent consulting firm, Caroilo Engineers (www.carollo.com),
Carollo Engineers is a respected, highly qualified environmental engineering firm
specializing in the planning, design, and construction management of water and wastewatcr
facilities.

Great Circle Water, Inc expects to install a certified beta version of its water recycling system
product by the second quarter of 2004. GCW is currently investigating preferred sites for this
puipose in the San Francisco Bay Area; it also has a prospective municipal customer in
Colorado, which seeks to install a beta site in its Colorado jurisdiction.



AQUATIC ROOT ZONE-INTEGRATED FIXED-FILM ACTIVATED SLUDGE LIVING
MACHINE™ SYSTEMS

Aquatic Root Zone - Integrated Fixed-Film Activated Sludge (ARZ-IFAS) Living Machine™
systems are biological nutrient removal (BNR) treatment systems that use plants as a key
treatment component. This Living Machine™ technology has been extensively evaluated by the
US EPA1'2.

A distinguishing feature of the Living Machine™ systems is the designed use of plants and the
associated root zone of the grazing organisms. Plant roots grow directly into aerated wastewater
from racks fixed at the water surface of the treatment basin. Biofilms growing on plant roots and
biosolids retained on plant roots are key treatment mechanisms. A diverse and abundant
community of invertebrate organisms thrives in the plant roots by grazing on biofilms and
retained biosolids.

Living Machine™ systems are both environmentally and ecologically engineered. Ecological
engineering is manifested in the careful selection of plant species known to thrive and produce
long roots in wastewater. The communities of invertebrate grazing organisms, scientifically
termed detritivores, are also deliberately introduced into Living Machine ™ systems. The
detritivore ecology in the plant root zone is a fundamental feature of traditional Living
Machine™ systems and the family of technologies developed by Living Machines, Inc. The
beauty of the plants emerging from the treatment basin is, in a sense, a bonus to human aesthetics
for plant roots and associated ecology that do hard treatment work. Only negligible treatment
appears to be done by uptake of nutrients into plants.

Most components of Living Machines™ systems are familiar to wastewater treatment
professionals. These treatment components include hcadworks, anaerobic/anoxic reactors,
pumps, blowers, air diffusers, programmable logic controllers, activated sludge, clarifiers, post-
clarifier filtration, and disinfection systems.

ARZ-IFAS Living Machine™ Treatment Process

ARZ-IFAS Living Machine™ treatment process is comprised of a series of separate steps. Not
all of the individual treatment steps listed below will be needed for a given application. All
applications will employ aerated treatment basins covered with plants.

1 US EPA. 2001. The "Living Machine'" Wastewater Treatment Technology: An Evaluation of Performance and
System Cost. Municipal Technology Branch Office Of Water U.S. Environmental Protection Agency Washington,
DC. In press.
2 Austin, David. Meyer, Jerry. Fluck, Steve, von Rohr, James R. 2000. Final Report on the South Burlington,
Vermont Advanced Ecologically Engineered System (AEES) for Wastewater Treatment. Unpublished report to US
EPA.

Living Machines, Inc.
8018NDCBU
Taos, NM 87571
Tel (505) 751-9481 COPYRIGHT© 2003 lasis, Ltd. Page - 1 - A



Head works

Wastewater arrives at the Living Machine™ treatment system headworks. "Headworks" is a
general term for the first part of a wastewater treatment facility to receive wastewater. Types of
headworks vary with the size of the treatment system and site considerations. The purpose of
headworks is remove large debris and grit that are not treatable in the wastewater treatment
system. Headworks may also contain advanced screening of wastewater that is more of a
pretreatment step than a mere rough debris and grit removal.

Headworks can produce foul odors emanating from untreated wastewater. Control of these odors
is essential if a wastewater treatment plant is located next to residences or business. Fortunately,
odor control technology is highly effective with a careful selection of odor scrubbing technology
which is site and scale dependent.

After the headworks, wastewater proceeds to initial treatment steps. These steps vary with the
size of the treatment system and type of wastewater. In some instances, influent may arrive
essentially debris-free, thereby simplifying or eliminating the need for traditional headworks.

Anaerobic Reactor

For debris-free, domestic effluent under flows of approximately 20,000 gpd, primary tanks can
be used as passive anaerobic reactors that are a cost effective primary treatment system (in order
to avoid confusion between a septic tank and a septic system, LMI prefers to use the term
primary tank). Typically, headworks are not needed for these applications. Gases from anaerobic
reactors are vented through odor control systems that scrub out hydrogen sulfide gas and
offensive trace organics. These passive anaerobic pretreatment systems remove grit, floatable
waste, and most grease and oil, and some BOD.

Anoxic Reactor

The purpose of the anoxic reactor is to denitrify effluent. Wastewater is extracted prior to the
inlet of the clarifier and is pumped to the anoxic reactor. Nitrate in the recycled wastewater
combines with raw or pretrcatcd wastewater and then is converted to atmospheric nitrogen by
bacterial metabolism. Reactor biomass is comprised of recycled activated sludge (RAS) from
the clarifier and biofilm attached to a buoyant carrier media.

The anoxic reactor is mixed and intermittently aerated to prevent anaerobic conditions while
promoting the growth of floe-forming and denitrifying microorganisms. These microorganisms
will remove a significant portion of the incoming BOD and convert nitrate to nitrogen gas
(denitrification). The anoxic reactor environment is between anaerobic and fully aerobic in
terms of the oxygen content in the wastewater. There is effectively no free oxygen (02) in the
wastewater; oxygen is present in bound forms of nitrates, sulfates and other compounds. The
anoxic state is maintained by controlled aeration. An oxidation-reduction potential (ORP) probe
in the reactor controls aeration to maintain ORP conditions inside the reactor within the anoxic

Living Machines, Inc.
8018NDCBU
Taos,NM 87571
Tel (505) 751-9481 COPYRIGHT© 2003 lasis, Ltd. Page - 2 - A



design range. A constant recycle of process water from the last aerated reactor to the anoxic
reactor returns nitrate for conversion to nitrogen gas.

Covered Aerobic Reactor

The Covered Aerobic Reactor (CAR) follows the anoxic reactor and is the first step in the fully
aerobic portion of the Living Machine™ treatment process. The purpose of this reactor is to
remove a large fraction of the BOD in the effluent from the anoxic reactor, and to strip
odoriferous gases from the wastewater. Some conversion of organic and ammonia nitrogen to
nitrate (nitrification) occurs in this reactor. The Covered Aerobic reactor is aerated with fine
bubble diffuser(s) to provide oxygen required for treatment and mix the contents. Reactor
biomass is comprised of RAS and biofilm attached to a buoyant carrier media.

Odor Control

To control odors at both the anoxic reactor and the covered aerobic reactors, planted biofilters
consisting of approximately 2 feet of compost material and inert media, are situated directly over
each reactor. The biofilters are planted with vegetation primarily to ensure that the biofilter is
kept at an appropriate moisture content. Alternatively, in larger reactors, a floating cover can
collect gases and vent them to an odor scrubbing system.

Hydroponic Reactors

The Hydroponic Reactors follow the Covered Aerobic reactor. These reactors reduce the BOD
to less than 10 mg/L which allows for almost complete nitrification of ammonia-nitrogen to
concentrations of less than 1 mg/L. The Hydroponic Reactors are aerated with fine bubble
diffusers, which provide the oxygen required for microbial metabolism and keep the tank
contents mixed. Reactor biomass is comprised of RAS and biofilm attached to plant roots.

The surface of the Hydroponic Reactors is covered with vegetation supported on racks. The
roots of the vegetation provide surfaces for the growth of attached microbial populations that
assist in the wastewater treatment. The vegetation serves as habitat for invertebrate detritivores
that consume microbial biomass. The grazing reduces the sludge volume generated and prevents
excessive biofilm growth. Also, the vegetation and racks reduce the surface turbulence in the
reactor, which reduces the formation of aerosols and volatilization of odor compounds.

Clarifier

The Clarifier follows the Hydroponic Reactors and is the next treatment step in the Living
Machine™ system. The purpose of the Clarifier is to separate the microbial solids from the
treated wastewater stream using gravity settling. Some of the settled microbial solids (biosolids)
are returned to the anoxic reactor to provide active microbial populations for the treatment
process. Settled biosolids that are not recycled are removed from the clarifier and handled as
described below.

Living Machines, Inc.
8018NDCBU
Taos,NM 87571
Tel (505) 751-9481 COPYRIGHT© 2003 lasis, Ltd. Page - 3 - A



Post-Clarifier Filtration

Effluent from the clarifier is usually very clear. However, the settling characteristics of biosolids
may undergo transient changes that degrade clarifier performance. Disinfection performance can
be degraded by these undesirable changes in clarifier performance. Standard engineering
practice to ensure effective disinfection and high-quality effluent is to place some form of
filtration system between the clarifier and the disinfection system. For high quality reuse
applications, filtration is typically mandated by prescriptive regulatory standards.

Post-Clarifier Filtration - Polishing Wetland

For sites that have sufficient space, the post-clarifier filtration step can be effectively
accomplished with a planted vertical flow polishing filter or wetland. Effluent from the clarifier
is dosed on the wetland surface to flow down through plant roots and media to a bottom drain
system. Biosolids not captured in the clarifier are strained out of water by plant roots and media
and consumed by detritivores in the wetland. Periodic draining of the wetland prevents long-
term formation of anaerobic conditions. Effluent from the bottom drain is very clear and suitable
for disinfection. These polishing wetlands are compact in comparison to standard treatment
wetlands and will operate outdoors even in severe winters.

Other Post-Clarifier Filtration Options

For sites that have limited space, a textile filtration system will produce effluent of superb clarity
with simple operation. The Fuzzy Filter ™ (Schreiber Corporation) and the Aquadisc Filter ™
(Aqua-Aerobics Systems, Inc.) are two examples of modern textile filter technology that can be
used in Living Machine™ Treatment systems. Conventional filtration technologies, such as
rapid sand filtration, may be satisfactory.

Disinfection

Effluent from the clarifier flows to a disinfection system. Living Machines, Inc. strongly advises
against the use of free-chlorine or chloramine based disinfection because they create toxic
byproducts.

Ultraviolet (UV) disinfection relies on ultraviolet radiation to render bacteria and viruses non-
infective by disrupting their DNA and/or RNA. The UV disinfection leaves no residual
disinfectant and requires effluent with low turbidity and little color to be effective.

Living Machines, Inc., through its sister company, Water Technologies, Ltd., also offers the
Curoxin™ chlorine dioxide disinfection system. Long recognized in the drinking water industry
as a powerful disinfectant that produces no harmful byproducts in disinfected water, chlorine
dioxide is becoming an increasingly attractive disinfection option for wastewater. The
Curoxin™ system used to manufacture the chlorine dioxide on site is proprietary to lasis, Ltd.,
the parent company of Living Machines, Inc.

Living Machines, Inc.
S018NDCBU
Taos, NM 87571
Tel (505) 751-9481 COPYRIQHT© 2003 lasis, Ltd. Page - 4 - A



Filtrate Disposal

Automated filter cleaning processes produce a filtrate side stream that requires further
processing. Filtrate can be recycled to the front of the system for continued digestion or
composted in an on-site reed bed or disposed of off-site. The volume and frequency of filtrate
disposal and method of processing depends on the type of filtration employed and quantity of
feed water.

Biosolids Disposal

The optimal means for the disposal of waste biosolids depends almost entirely on site-specific
considerations such as, Living Machine™ system size, and local regulations. For small systems
under 20,000 gpd, hauling waste biosolids off site by a sludge or septic hauler may be cost
effective. Larger systems will typically require more sophisticated methods. In some instances,
aerobic stabilization followed by biosolids composting in reed beds is a highly desirable and cost
effective solution. Because of the variables involved, optimal biosolids disposal options
determined on a case-by-case basis.

Plant Composting

Plants grow at a high rate with ample water, nutrients, and sun. Periodic mowing of plants is
necessary to reduce plant biomass and to maintain the overall health of the plant community.
Manual mowing/cutting and composting of plant biomass is cost effective for systems of
approximately 100,000 gpd or less. The design details for larger treatment systems typically
include mechanically assisted mowing and composting.

Applications

Living Machines, Inc. has designed Living Machine™ treatment systems for domestic and
institutional sewage and industrial food waste. Our market focus is domestic sewage, however
high-strength food processing wastewater projects can be ideal Living Machine™ applications.
Domestic wastewater projects have included resorts, boarding schools, visitor centers, museums,
botanical gardens, and municipal applications. All of these applications have required close
proximity of wastewater treatment to areas receiving heavy foot traffic. Aesthetics and odor
control have been key design elements of all these applications in addition to high effluent
standards.

Treatment Levels

Treatment levels are usually dictated by discharge requirements. Treatment to higher levels may
be desirable in many cases to expand re-use options, give greater safety margins, and reduce
maintenance. Maximum Living Machine™ system treatment levels for domestic wastewater are
summarized in Table 2-1. This maximum level of treatment is suitable for advanced reuse
applications such as spray irrigation, where allowed by regulatioins, and discharge to sensitive
surface waters. Maximum treatment effluent values are suitable for reverse osmosis feed water.

Living Machines, Inc.
8018NDCBU
Taos, NM 87571
Tel (505) 751 -9481 COPYRIGHT© 2003 lasis, Ltd. Page - 5 - A



Table 2-1. Maximum Treatment Levels - Root Zone-lFAS Living Machine™ Systems
Parameter

BOD5

Total nitrogen
Ammonia

Phosphorous

TSS

Turbidity

Fecal coliforms

Best attainable effluent standard

<5mg/L
<10mg/L

<1 mg/L

40% removal

<5mg/L
2ntu
<2.2cfu/100ml

Note

Increased phosphorous removal will

require additional chemical/physical unit

processes.

Typically requires post clarifier filtration

Requires post clarifier filtration

Requires post clarifier filtration and

disinfection.

A lower level of treatment is commonly sufficient to meet discharge requirements and is
summarized in Table 2-2.

Table 2-2. Common treatment levels- Root Zone-IFAS Living Machine™ Systems

Parameter

BOD5

Total nitrogen

Ammonia

Phosphorous

TSS

Turbidity

Fecal coliforms

Effluent standard

[0~mg/L

15 mg/L

3 mg/L

40% removal

10 mg/L

15ntu

1 00 cfu/ 100ml

Note

Increased phosphorous removal will require additional

chemical/physical unit processes.

With post-clarifier wetland.

With post-clarifier wetland.

Disinfection.

IMPORTANCE OF PLANTS IN LIVING MACHINE™ SYSTEMS

The impact of plants on wastewater treatment is directly proportional to their root penetration
and density. Roots must deeply penetrate wastewater to affect treatment. Long, dense masses of
roots significantly affect treatment. Short roots do not. Many plants will thrive with roots in
wastewater, but only a small subset of those plants will produce the roots that make them useful
for treatment. Careful, exclusive selection of plants known to produce long, dense root masses is
a key element of Living Machines, Inc. designs.

Living Machines, Inc.
8018NDCBU
Taos, NM 87571
Tel (505) 751-9481 COPYRIGHT© 2003 lasis, Ltd. Page - 6 - A



Plants in Hydroponic Treatment

In hydroponic reactor systems, such as ARZ-IFAS Living Machines™ systems, plants installed
on racks at the water surface send roots into wastewater. After years of research on hundreds of